Engine for PG8D42 PG8D42E PG8D19W

PG8D42/42E/19W

O-ring oil seal
easy destroyed parts No. [Description Quantity | No. |Description I Quantity.
No. [Description Quantity m_|sheet gasket 1 M | 1
A _|first air ring 1 0 |o-ring 22.5*2.4 i)
| B [second air ring 1 p [o-ring 12*1.9 1 washer kit
C_|oil ring unit 1 q_|o-ring 25*2.4 2 | No. | Description Quantity
D _[connecting rod bushing 2 r_lo-ring 34*1.8 1 |_a_|wahser unit of drain plug 2
E |oil seal sg30*50*8 1 s |o-ring13.2*1.8 1 b_[fuel injection pump washer 2-3
F _|nozzle 1 bearing c_|joint washer 1
| G |heat insulator 1 No. [Description Quantity d_lcrank case cover washer i
| H |element unit 1 u_|ball bearing 6308/P5 1 e _lintake pipe washer 1
| | l|air cleaning element unit 1 1 ball bearing 6207/P5 1 | _f |exhaust pipe washer 1
J_|cylinder head gasket 1 | w_|needle bearing 7941/8 2 g [cylinder head cover washer 1
K_|oil seal sg30*50*8 1 | x_|needle bearing HK1512 1 |_h lair cleaner washer 1
L_L |startar ratchet 2 L_v _Iball bearing 6203/P5 2 i Ifuel filter washer 1




(1) cylinder block assembl,

z
5

[description

quantity

drain plug screw

|washer unit of drain plug

i seal 5930°50*8(rear)

linder block’

941/8

0-ring 22 52.4

oil dipstick

fuel controller assem

nut M10°1.25

fuel injection pump (short)

fuel injection pump (long)

EElkRp ]

fuel injection pump washer

&

[oint washer

seal plate

o

nut M6

>

qasket 6

S

gasket 6

@

nut M6
dle bearing HK1512

8

thrust plate

lbolt M8*12

ball
[cushion blocking

[aovemor

vibration isolation cushion block

lbolt M6*8

linder head stud bolt (short)

linder head stud bolt (long)

sheet gasket

28 (3] 383 R[B!

linder head shim

ovlinder head nut gasket

8

oylinder head nut (thin)

oylinder head nut (thick)

nk ver washer

lball

i seal $930°50"8(ront)

BEBER

Ihexagonal internal screw plug

lbolt M8*33 5

=

crank case cover

plunger

loil conduit

ksl

pin 812

(2) cylinder head

[Description

intake pipe shim

Quantity
1

linder over

ko

intake valve

exhaust valve

inlet valve seat

[exhaust valve seat

stud AM820

jasher

valve conduit

10

pin 4°8

1

valve

12

valve conduit oil seat

13

valve spring

14

valve spring seat

15

valve retaining cli

16

val

o [ oo po o = fo = oo |- [+ |+ |-

7

valve

18

valve ol locking nut

[exhaust valve rocker arm

et bolt of rocker arm seat

RIS[e

rocker arm seat assem

intake valve rocker arm

nut M6

fuel injection valve retainer
qasket

tud AM6*50

28

stud AM6*75

lbolt AMG*2:

0

PG8D42 PG8D42E PG8D19W

(3) cylinder head assem.

No[description quantity
1 |pin3'16 1
2_|cylinder head cover 1
3 |breather seat 1
4 Jo-ring 1219 1
loyiiner head cover washer 1
plunger 1
pring 1
haft assem. 1
bolt M6*70.

(4) piston & connecting rod assem.

z
5

[description

quantity

frst air ring

second air ring

loil ring assem.

piston

piston pin

retainer ring 23

|connecting rod block

lconnecting rod shaft bushing

ko oo [~ [ fon [ oo oo [

|connecting rod cover

=

|connecting rod bolt

o= fol= ol = [+ |+

it & flywheel

[z
&

(5)
|description

quantity

ball
balance shaft
ey

timing gear of

loutput end set bolt

ko foo [~ o fon [ oo fro |

B

o

&

rive gear of balance shaft
ey 5'12

lywheel tooth

eel

lywheel nut gasket

el nut gasket

starting ratchet reel

bolt M6*1

s bbb lsbslsbsls b B s s

®
b=

&

6) haft assem

|description

quantity

[valve push rod assem.

valve tappet

|camshaft timing gear

key 514

ANNNN

[camshatt

/
S U

(7) air intake system

[description

quantiy

inlet pipe

ltightening bolt o air cleaner

LB

lair cleaning washer

lair cleaning bottom case assem.

shockproof

lair cleaner element assem

hockproof unit

shockproof 1

lair cleaner cover

shockproof seal seem

nut M3

nut M6

o

(8) fuel injection valve assem.

No Jdescription quantity

1_[fuel injection valve block 1

2 loin3'5 1

3 las required]

4 |vol 1
[mandril 1

6 block 1

7_liocating pin 2

8 _|fuel iniection nozzl 1

9 |nozzle forcing nut 1

(9) fuel injection

[description

quantity

muffler assem.

bolt M8

lqasket

lqasket 8

bolt M8*14

(10) lubricating system
e jon

Bolt M6*12

quantity
3

lube oil pump cover

lo-ring 34°1.8

pin 316

lengine oil pump unit

")
i
1
1

|drive gear of lube oil pump

fiying weight

fiying weight pin

lo-ring 524

lube oil ilter assem.

:;mkwmmAun_g

bolt M6"4

(1) fuel system

[description

quantity

bolt M8*45

|set bolt of fuel tank upper support

lgasket 8

[fuel tank upper support

lcushion

[fuel return pipe

[fuel return pipe clip

[drain bolt washer

5 R

bolt M12*1.25%14.

[fuel tank lower support

nut M6*14.

Inut M6

[fuel tank switch

lo-ring 13218

[fuel pipe

lclip

[fuel fiter washer

lement asser

- fuel pipe unit

uel tank weldment assem.

uel filler screen

el tank cap

NNNNNNYNNNYNNNY NN

[cushion

(12) fuel injection

[description

quantit

[fuel delivery valve

|dumping blockc

lfuel delivery valve spring

MNNNR

[fuel delivery assemb

intake ol pipe
7_|FIP block plunger assembly
r

ire

8
9 |oin2X6
10 [FIP

11

fuel limitin sheath
pin 3X8

13

Isring supporting block

14

lunger spring

15

[spring holder

16

tappet

NRANARY: | RRASRAN

5

(13)

PucyHok 2

PG8D42/42E/19W
17

3

13

e

governor & controller assem.
Cription

quantity

return spring 11

upport

1
2

3

[4 Ihandle
[5_IboitM6X14
[6 Iboltmex1e

nut M6

lpul bolt

fo [eo

lhigh speed limit screw

return spring

lgovemor spring

|pin 3x22

12 |govemor lever

assem

qasket

lever shaft oil seal
lever shatt

lqovemor push reel

fork

s oo s o = [

(14) manual starting assem

[description

Inut M6

quantity
1

lqasket

friction plate

starter ratchet reel

return spring

1
1
1
1
1

ratchet

starter_reel

spiral spring

louter case assem
11 [bolt M6X10

starter rope

starter handle

23/

1
(15) starting motor assem.
No [description quantity
[ 1 Istarting motor assem. 1
[ 2 Jbolt M10X35 2
3 2
4 lqasket 10

(16) flywheel alter

tor assem.

[description

[bolt M6X83

[switch board of

long gasket

tarting key assem

rotator assem

0 foo [~ oo fon [ oo o [+

stator assem

=3

retainer
screw M6X1

55

|support 1 of governor
|screw MEX 14

it requlator assem

qasket 6

o fo |2

[bolt M6X14.

(17) fan cover assem.

No [description quantity
1_lcushion 1
2 lfan cover assem. 1
3 loushion sheath 4
4_|sheath 4
5 |gasket 6 4
6_|bolt M6X22 4




